
August, 2001
PW-MANUAL 3 Tab:  WGV

Part Number                                     Description

Pump Information:        +   PK16860 ................................ Pump, Kit 15236 FAIP
17658 ....................................... Thermal Relief Valve

Engine Information: TVS115-56097E ............... Engine, Tecumseh 3.8 HP
15294 .................................................................. Key
16255 .............................................Oil, Engine (20oz)

Frame Information: 15217 ............................................................... Frame
16371 .................................................................. Foot
15233 .............................................. Handle, Bagged
15972 ............................................................. Cap (2)
C042 ............................................................ Knob (2)
15226 ............................................................. Tire, 8”
W137 ........................................................ Pal Nut (2)
W131 ............................................................ Tee Nut

Hardware Information:
Foot: F064 (qty 1) ................................. Screw, 5/16-18 x 1

F112 (qty 1) ........................................... Washer, 3/8’

Engine/Pump to Frame: 16087 (qty 3) .................................. Flange Head Nut
F074 (qty 3) .................................. 5/16” Flat Washer
F196 (qty 3) ................ 5/16-18 x 1-1/2”, HHC Screw

Accessory Information: H040 .......................... Hi Pressure Hose, 1/4” x 25ft
H133 ................................................ Wand/Mult-Reg
H128 ..................................... Trigger Gun, 1/4” Male
15231 ................................................ Chemical Hose
16850 .................................................. Bagged Parts
NCT001 ................................................ Cleaning Tool
16797 ................................................... Allen Wrench
17821 ............................................................... Video

Manual Information: D21684 ............... Manual, General-English/Spanish
15984 ................................................Manual, Engine

+     For replacement pump, use PK17907

WGV1520
1500psi @ 2GPM

http://shoppingcart.msservicecompany.com/msservice_net/product_files/PK16860/pk16860.pdf
andrew.carlson
Highlight


